PBesler Industries [Inc.

SETUP AND PARTS MANUAL

RS2000
ROOT SLICER

FOLDING TOOLBAR
PARALLEL LINKAGE ROW UNITS

Model No’s.

20830FP 8 Row 30” Spacing
20836FP 8 Row 36” Spacing
20840FP 8 Row 40” Spacing
21030FP 10 Row 30” Spacing
21036FP 10 Row 36” Spacing
21040FP 10 Row 40” Spacing
21230FP 12 Row 30” Spacing
21236FP 12 Row 36” Spacing
21240FP 12 Row 40” Spacing
21630FP 16 Row 30” Spacing

Dwg. No. 11240



BEARING and HUB ASSEMBLY

Dwg. No. 11225

REF. PART No. REF. PART No.
NO. | NUMBER DESCRIPTION REQ'D ] NO. | NUMBER DESCRIPTION REQD
1 11102 DUST CAP 1 7 10614 BEARING OUTER CUP 1

2 11101 GASKET - DUST CAP 1 8 10611 HUB ONLY 1

3 20146 NUT — CASTLE 1"NC 1 9 10687 BEARING INNER CUP 1

4 90104 COTTER PIN 3/16 X 1-1/2 1 10 10584 BEARING INNER 1

5 90220 WASHER - FLAT 1” 1 11 10616 SEAL 1

6 10613 BEARING — OUTER 1




BLADE SETUP — PARALLEL LINKAGE ROW UNITS

33 l 33 4
( i y ol 4 y
5 ' v_;__ Gl “@W
awgm | I A v e I

T
1
,
1 i

LEFT SIDE
OF MACHINE

BLADES ON LEFT
SIDE OF MACHINE
SHOULD ALL BE SET
IN THIS MANOR

CENTER RIGHT SIDE
OF OF MACHINE
MACHINE
BLADES ON RIGHT
SIDE OF MACHINE
SHOULD ALL BE SET
IN THIS MANOR
VIEW FROM

REAR OF MACHINE

Dwg. No. 11228




—

BLADE SETUP

—

—ecril]

DIRECTION
OF TRAVEL

WASHER & NUT
ON ANGLE SIDE

—eeuil}

DIRECTION

OF TRAVEL 3 HOLES FOR
ADJUSTMENT
OF CUTTING

LEFT BLADE REMOVED

REAR VIEW

-

T IU\IIIIII\I\!llllﬂ[iﬁll!E

FRONT VIEW

Dwg. No. 11237




11039
PARALLEL ROW UNIT with 4" X 4” CLAMP

@u

A

Dwg. No. 11229

REF. | PART No. | REF.| PART No,
NO. | NUMBER DESCRIPTION REQ'D ] NO. | NUMBER DESCRIPTION REQ'D
1] 11039 PARALLEL ROW UNIT COMPLETE —— 1 11 | 90123 WASHER 5/8" LOCK 4

ITEMS 4 THRU 16 AND 21 12 1 90137 NUT  5/8"NC 4

2 | 20010 BLADE 24" w/o ANGLES -— 1 13 | 1101t THD. ROD 1"NC 1

3 | 11003 BLADE ANGLE ONLY —— 14 | 90148 NUT 1”NC 4

4 | 11002 BLADE 24" with ANGLES ~ LEFT 1 15 | 90220 WASHER 1" FLAT 4
5 | 11001 BLADE 24” with ANGLES — RIGHT 1 16 | 11019 4" X 4" CLAMP COMPLETE 2

6 | 11004 AXLE WELDMENT — RIGHT 1 17 | 11020 CLAMP 4" X 4" -
7 | 11005 AXLE WELDMENT ~ LEFT 1 18 | 11024 CLAMP BRACKET 4" X 4" -
‘8 | 10611 HUB ONLY (SEE Dwg. No. 11125) -— ] 19 | 90220 WASHER 1" FLAT -
9 | 11012 VERT. HEIGHT BAR 2 20 | 90148 NUT 1”"NC -
10 | 90151 BOLT 5/8"NC X 3" 4




11041
PARALLEL ROW UNIT with 4" X 4" CLAMP — RIGHT OFFSET

23
24
Dwg. No. 11232
REF PART No. § REF PART No.
NO. | NUMBER DESCRIPTION REQ'D | NO. | NUMBER DESCRIPTION REQ'D
21 11042 PARALLEL LINKAGE — RIGHT OFFSET - 27 11034 BUSHING 8
ITEMS 22 THRU 33 28 | 90158 WASHER 3/4" LOCK 4
22 11047 BOLT 3/4" X 12-7/8" 2 29 | 90160 NUT 3/4" 4
23 30158 WASHER 3/4" LOCK 4 30 | 90139 U-BOLT 3/4" X 7-1/8 X 8-5/8 2
24 90160 NUT 3/4" 4 31 11025 ANGLE BRACKET 2
25 11035 4" TOOL BAR WELDMENT 1 32 11027 NARROW PARALLEL LINKAGE WELDMENT 1
26 11027 NARROW PARALLEL LINKAGE WELDMENT 1 33 11075 BOLT 3/4” X 9-3/8" 2




11043
PARALLEL ROW UNIT with 4” X 4" CLAMP — LEFT OFFSET

o®

@
Q
A

Dwg. No. 11233

REF. | PART No. § REF.| PART No,
NO. | NUMBER DESCRIPTION REQ'D§ NO. | NUMBER DESCRIPTION REQ'D
1] 11043 PARALLEL ROW UNIT COMPLETE LEFT OFFSET | —— | 11 | 90123 WASHER  5/8" LOCK 4

ITEMS 4 THRU 16 AND 21 12 ] 90137 NUT 5/8"NC 4

2 | 20010 BLADE 24" w/o ANGLES —-—f 13 | 1101 THD. ROD 1”NC i

3 | 11003 BLADE ANGLE ONLY ~— § 14 | 20148 NUT 1”NC 4

4 | 11002 BLADE 24" with ANGLES - LEFT 1 15 | 90220 WASHER 1" FLAT 4

5 | 11001 BLADE 24" with ANGLES — RIGHT 1 16 | 11019 4" X 4" CLAMP COMPLETE 2

6 | 11004 AXLE WELDMENT — RIGHT 1 17 | 11020 CLAMP 4" X 47 ——
7 | 11005 AXLE WELDMENT - LEFT 1 18 | 11024 CLAMP BRACKET 4" X 4" -
8 | 10611 HUB ONLY (SEE Dwg. No. 11125) —— § 19 | 90220 WASHER 1" FLAT -
9 | 11012 VERT. HEIGHT BAR 2 20 | 90148 NUT 1"NC —_
10 | 90151 BOLT 5/8"NC X 3" 4




11043

33

PARALLEL ROW UNIT with 4" X 4" CLAMP — LEFT OFFSET

)
<Y

ve

2
N

23
24
Dwg. No. 11234
REF. PART No. REF. PART No.
NO. | NUMBER DESCRIPTION REQ'D § NO. | NUMBER DESCRIPTION REQ'D
21 11044 PARALLEL LINKAGE — LEFT OFFSET - 27 11034 BUSHING 8
ITEMS 22 THRU 33 28 90158 WASHER 3/4" LOCK 4
22 11047 BOLT 3/4” X 12-7/8" 2 29 90160 NUT 3/4" 4
23 390158 WASHER 3/4" LOCK 4 30 90139 U-BOLT 3/4" X 7-1/8 X 8-5/8 2
24 90160 NUT 3/4" 4 31 11025 ANGLE BRACKET 2
25 11035 4" TOOL BAR WELDMENT 1 32 11027 NARROW PARALLEL LINKAGE WELDMENT 1
26 11027 NARROW PARALLEL LINKAGE WELDMENT 1 33 11075 BOLT 3/4” X - 9-3/8" 2




11045
PARALLEL ROW UNIT with 4" X 4" CLAMP — 2" OFFSET

Dwg. No. 11235

REF. PART No. REF. PART No.
NO. | NUMBER DESCRIPTION REQ'D | NO. | NUMBER DESCRIPTION REQ'D
1 11045 PARALLEL ROW UNIT COMPLETE 2" OFFSET —— 1 90123 WASHER  5/8" LOCK 4

ITEMS 4 THRU 16 AND 21 12 | 90137 NUT  5/8"NC 4

2 | 20010 BLADE 24" w/o ANGLES - 13 1 110m THD. ROD 1"NC 1

3 | 11003 BLADE ANGLE ONLY —— 14 | 90148 NUT  1"NC 4

4 | 11002 BLADE 24" with ANGLES — LEFT 1 15 | 90220 WASHER 1" FLAT 4

5 | 11001 BLADE 24" with ANGLES — RIGHT 1 16 | 11019 4" X 4" CLAMP COMPLETE 2

6 | 11004 AXLE WELDMENT — RIGHT 1 17 } 11020 CLAMP 4" X 4” —-=
7 | 11005 AXLE WELDMENT — LEFT 1 18 | 11024 CLAMP BRACKET 4" X 4" —-
& | 10611 HUB ONLY (SEE Owg. No. 11125) - 19 | 90220 WASHER 1" FLAT -
9 | 11012 VERT. HEIGHT BAR 2 20 | 90148 NUT 1"NC -—
10 | 90157 BOLT 5/8"NC X 3" 4




11045

PARALLEL ROW UNIT with 4" X 4" CLAMP — 2" OFFSET

\%@

i

29 30

@%
%
23
24
Dwg. No. 11236
REF. PART No. REF. PART No.
NO. | NUMBER DESCRIPTION REQ'D § NO. | NUMBER DESCRIPTION REQ'D
21 11046 PARALLEL LINKAGE - 2" OFFSET - 27 11034 BUSHING 8
ITEMS 22 THRU 32 28 | 90158 WASHER 3/4" LOCK 4
22 11047 BOLT 3/4" X 12-7/8" 4 29 90160 NUT 3/4" 4
23 90158 WASHER 3/4" LOCK 4 30 | 90139 U-BOLT 3/4" X 7-1/8 X 8-5/8 2
24 30160 NUT 3/4" 4 31 11025 ANGLE BRACKET 2
25 11035 4" TOOL BAR WELDMENT 1 32 11028 2" OFFSET PARALLEL LINKAGE WELDMENT 1
26 11026 PARALLEL LINKAGE WELDMENT 1




11039
PARALLEL ROW UNIT with 47 X 4" CLAMP

)
2S
)

29
08 30
Co

N

N
S

J

23
24
Dwg. No. 11230
REF. PART No. | REF.| PART No.
NO. | NUMBER DESCRIPTION REQ'D | NO. | NUMBER DESCRIPTION REQ'D
21 11040 PARALLEL LINKAGE - 27 | 11034 BUSHING 8
ITEMS 22 THRU 32 28 | 90158 WASHER 3/4" LOCK 4
22 11047 BOLT 3/4" X 12-7/8" 4 29 | 90160 NUT 3/4" 4
23 | 90158 WASHER 3/4” LOCK 4 30 | 90139 U-BOLT 3/4" X 7-1/8 X 8-5/8 2
24 | 90160 NUT 3/4” 4 31 11025 ANGLE BRACKET 2
25 11035 4" TOOL BAR WELDMENT 1 32 | 11026 PARALLEL LINKAGE WELDMENT 1
26 11026 PARALLEL LINKAGE WELDMENT 1




11041
PARALLEL ROW UNIT with 4” X 4" CLAMP — RIGHT OFFSET

Dwg. No. 11231

REF. PART No. REF. PART No.
NO. | NUMBER DESCRIPTION REQD | NO. | NUMBER DESCRIPTION REQD
1 11041 PARALLEL ROW UNIT COMPLETE RIGHT OFFSET| —— il 90123 WASHER 5/8" LOCK 4

ITEMS 4 THRU 16 AND 21 12 | 90137 NUT 5/8"NC 4

2 | 20010 BLADE 24" w/o ANGLES - 13 | 1101 THD. ROD 1"NC 1

3 | 11003 BLADE ANGLE ONLY - 14 | 90148 NUT 1°NC 4

4 | 11002 BLADE 24" with ANGLES — LEFT 1 15 | 90220 WASHER 1" FLAT 4

5 1 11001 BLADE 24" with ANGLES - RIGHT 1 16 1 11019 4" X 4" CLAMP COMPLETE 2

6 | 11004 AXLE WELDMENT — RIGHT 1 17 { 11020 CLAMP 4" X 47 —-—
7 | 11005 AXLE WELDMENT - LEFT 1 18 | 11024 CLAMP BRACKET 4" X 4" -
8 | 10611 HUB ONLY (SEE Dwg. No. 11125) - 19 | 90220 WASHER 1" FLAT -
9 | 11012 VERT. HEIGHT BAR 2 20 | 90148 NUT 1"NC -
10 | 90151 BOLT 5/8"NC X 3" 4




WING HYDRAULIC PLUMBING
ALL MODELS

Dwg. No. 11242

REF. PART No. REF. PART No.
NO. | NUMBER DESCRIPTION REQ'D | NO. | NUMBER DESCRIPTION REQ'D
1 HYD. CYLINDER 4 HOSE ASSEMBLY Bmit—-6mp—-6mp
- 20830/20836 /20840 3—1/2" x 24" 2 10984 20830 2
- 21030/21036/21040 4" x 24" 2 10986 20836 2
—-= 21230/21236 /21240 4" x 24" 2 10988 20840 2
-— 21630 5" x 24" 2 10890 21030/21230 2
2 90198 ELBOW MP x NPSM 1501-08--06 4 10992 21036,/21236 2
3 HOSE ASSEMBLY  6mit~6mp—-6mp 10994 21040/21240 2
10983 20830 2 10996 21630 2
10985 20836 2 5 90239 FEMALE PIPE TEE 5605-06—06-06 2
10987 20840 2 6 10748 HOSE ASSEMBLY  6mit—6mp—8mp X 60" 2
10989 21030/21230 2 7 90245 PIONEER COUPLING 2
10991 21036/21236 2
10993 21040/21240 2
10995 21630 2




WING HINGE ASSEMBLY
ALL MODELS

Dwg. No. 11241

REF. PART No. REF. PART No.
NO. | NUMBER DESCRIPTION REQ'D ] NO. | NUMBER DESCRIPTION REQ'D
1 90153 BOLT 5/8"NC x 1-1/2" 5 ——— CYLINDER (SEE HYDRAULIC) -
2 90123 WASHER 5/8" LOCK 1 6 TL187P TOP LINK 2
3 11097 PIVOT PIN 1 7 90147 NUT 1~1/4"NC 1
4 90101 ZERK 1/4" THREADED 2 8 - NUT 1-1/4"NC NYLOC 1




20830FP

Dwg. No. 11243

No.

REQ'D

—
- W
W
=L
s
WO
. =
O”H
z N
= =
WF% b
[e = ==
A= zzz
Wl R R
xx BTZX
< <C [ejoNe]
TE e
P B
%% [pTa
= AT R e
Fam Y RS R}
00Z35%
e Y
=TT wnaoao
i o
oot~
Z8nng8ssx
as|22s58222
ZI S-S
R o —
gwonoo 2
L
g —_— —
2g N~ NN
o

= o~
Q ~
= —
2550 a1l
5, 3.9
Qe
ol l E=E0w
< L <CTL o~
SLE/A
XUFD7C
@D
mK1C.DNl..WR
izez%a g
T oW T
N~ Sl
2023008
ooLOsyES
ODFEZLTE
— G
=288 z212g
<E| o C 8
a>ooooool
Zloooooa o =

REF,

NO.




20830FP

8-

10—t

Dwg. No. 11243

AT |

B

10—

P

@T

Nl




No.

REQ'D

T T NANNANN

<
3
~
= -
5 L
o)
W
z 7N
. G Lo L
o [SYNR7;)
3 Ol
3 [
0O
Gr_ru-
> S W-
5 — ™
=l =
w_.r% [
ol W = el sl il
O = & —_ = = =
%] ZzZzZzzZzZ
Wit 355535

xx 2TZTEZX

<C <C [eNoNeoNe]

oo Xroee

Lm“ RN QRN [ |

wo [ENIR TSN |

2E __J333
02733
=

L%

Lt <<< <

TTunoaoa
Tlm <

COYT O MW
TPoBOM ¥ ¥
aSleomMoooco

o222

: ZI==s=ZZC o
(N o
( Lelvwo~Nwoo S
w M= ==
o0 o
o~ &
= ~
= ~
= -
o a1 ™
s 9T
BWG DMnXZ
a | Z=C o
s T <l =
SLE/A

XUFD_/C

©

[S R =z

zx OFECX

TzaeztE X

— == o

T

- T oL 4

240 ==L 5

oo<oOsEd

M=z I &
— &

OV _—1nm
oz & -
== -2%8zzzqy
aSlocoocoool

ZIooddo o =
R

Sl —

_WMN N M)




1 b ]

20836FP

S ——

I

-

Dwg. No. 11244




20840FP

Dwg. No. 11245

No.

REQ'D

DESCRIPTION

WING TOOLBAR — LEFT

PARALLEL ROW UNIT — RIGHT OFFSET
PARALLEL ROW UNIT — LEFT OFFSET

WING TOOLBAR — RIGHT

STAND
PARALLEL ROW UNIT

PART
NUMBER

— o o —— —

REF.

NO.

No.

REQ'D

DESCRIPTION

BOLT 1"NC x 4-3/8"
TOP LINK BUSHING

WASHER 1"

FLAT
NUT 1"NC DEFORMED
LYNCH PIN 7/16 x 1-1/2
HITCH PIN CAT. 2 & 3

TOOL BAR

PART
NUMBER

— o — e

REF,

NO.




20840FP

8t

%
T

®

Tm
Jilm| '

pr——
Fipy

: ~
10—t M: i H
7 [;g
E: T LA
10— I"”J{,’J;_] !~

b

-

Dwg. No. 11245




21030FP

Dwg. No. 11246

No.
REQ'D

—— NN M N

—
L -
0 L
WO
Sy
S
—
Tr=Q
oL
z YN
Qo
=l
W_.rng |
il = =
SN —_— e —
wn ZZZZ
M [ 2O DD
xx EFEEXTEZ
<€ <€ [oNoNeNe]
m | oo
o Xe) PR S N
28 oo
s a3 3
o335
CoOZIIIZ
NNARRRR
=== << <C<C
T rnoaaa
— L <
©COTD MW
2 SR®My Yo
a3|22p2222
ZI-=-==E
SO lvwo~nwnenO=
o= -
e
) —— - -
2 o= o
o
= o~
o ~
= —
als ol
2o W
SImE_E ™
ol t £E=0©
<+ L Tl — ¢
0 =N
XUFD7%
m.
Q.o ~0Zz«x
zZ2x Qg%
T ZrZo
T e
=TT 0&
LDrSTNmO
COoZLOET S
mEEZ I~
0
D 0 —
RBMOZ15M%
LS| o = = = — — 8
asdjoooocool
ZIOOOO® OO —
E[. 3
S| —
w2 N




Dwg. No. 11246

21030FP

10—t

P




Dwg. No. 11247

)
=4 —
Nm NS NN
o4
—
-
0 L
e 3.
St
O L
-5
—
5L,
- 2 a=
5 - X I~
=i
PF% bl
XiW= ==
Ol x —_—— = =
17 ZZZ=
rm [ oDDDD
rxx ZTEETZ
< <€ [eReoNoNe]
oM Xxroeo
Lmu“ RN QRS D |
wo Ll Lt bt
= =
fan TP i B S |
CoZ<I<LI
A
S S <CC<C<C
TTwnooo o
— G
QOY o ~—™Mw0n
T DRRVM T < <
FTsSlcoMoooco
2o ===

— = = o —

F W<
S O —
Ll O~ (o))
© L S0 oo 2=
o L2
— S8 NN
N [
= N
o ~
= —
Qi ol
g, 9
SWG WXE
LV Z=Coo
4HA_LI1_I.
SLE/A
xU_.rD7C
.
O e
Zx_oFzx
T ZEZTOR
i S
— T oL
R - =)
[CRe Yol =R
oFEZLITE
— &
ODX 10y
O
<E -2 o
LD 000000 =
ZIODDODOO OO —
R
Of
e ~N M




21036FP

-

o—m ]

_I_l!n
O
o = ']C)"“'>
1 1t
== ©~ ] i3 pmry
g——m— 1= -
G
g — ——-T
o @D )i—hg
ol r‘l 1 ——mn
b ==
_ - P=Ic0
00
[0)]
) LA
"I T —
9 —<Il
@
o N
TT 10— I
- @ Lo
8 ——to =
“ | ——
Dwg. No. 11247




21040FP

Dwg. No. 11248

No.
REQ'D

DESCRIPTION

WING TOOLBAR ~ LEFT

PARALLEL ROW UNIT
PARALLEL. ROW UNIT —~ RIGHT OFFSET
PARALLEL ROW UNIT — LEFT OFFSET

WING TOOLBAR - RIGHT

STAND

PART
NUMBER

— e e o o —

REF.

NO.

No.

REQ'D

N (NN —

DESCRIPTION

BOLT 1”NC x 4-3/8"
TOP LINK BUSHING

WASHER 1" FLAT

NUT 1"NC  DEFORMED
LYNCH PIN 7/16 x 1—-1/2
3

HITCH PIN CAT.

TOOL BAR

PART
NUMBER

REF.

NO.

1
2
3
4




21040FP

et

z
1085

. 11248




21230FP

Dwg. No. 11249

No.
REQ'D

——NET MM AN

—_
L
o
L =
S5
Sk
T
T = O
o L
— L=
z o
O =
= -
mnrrw [
Zl = =
ol —_ = = =
N zZ2Z2ZZ
Wil DD5DOD
rr EEFEZE
< <€ OO OO
0nEn Xxoox
33 4437
%% Lo
22 O34
[ Y R R R
GGNAAAA
S>> rxrrx
=== << <<
ETunaocaon
Tm ~
M~ I~ O — M
mmDMD N~ 00 W < < <
X=locoomooco
=l P g
ZIEFE=sEE RS
—LI..
4 O —
ggoworoe2=
e
S - — O — —
28 N~ NN
o
= N
=} ~
= -
= ) [a Y]
B 9T
AmS T Tm
Al 1 £ 0w
<+ XL~
SLE/A
XUFD7C
m .
o = =z
Zx QFES
LZxFE _onm
LE1HH
=T O&Kx
LD.ISTNVWO
OOLD>E0
oFEZ T~
~ &
» 0
28 288=-0zxg
<El - e e = = 3
a2joocoocoococo?
Z|eoEHID —

REF.

NO.




Dwg. No. 11249

Q——p—
10—
10—

A
L
O
N
N
N

N (Tl




21236FP

11250

Dwg. No.

No.

REQ'D

T NGO NKNN

—
ted
O W
w o
Si
e
O
oL,
W ¥ aw
= =
= ﬁuw [
[ R o e
Ol —_—— — —
175 zZ2ZZZ
Wi 3>>55
rx XTETETZT
<C <C [oReoNoRe]
Mg Xrex
IS QU [ |
%% (g
P S I S |
EEEE
zZ
SR R e
ZS <<
TTnoaon
Tm <
- T R
a3|eoRoo00
ZI =22
LEdlvwo~nno O
xr < e
.o
28l N NN
o4
= N
[e) ~
= —
o= o
5o g7
Blyo g x7
Ll Z =
ol 1 = O w©
<+ L <<l =
SLE/A
XU_.ID7C
m.
Mun1AmemR
TZzeza g
ToOW-x
= S
LPSTNCO
ooLDsES
NEEZLITC
Tm o0
oD — <
Q2o =N
aSlcocoooo®
ZIOOODO OO —

REF.

NO.

1
2
3
4




21236FP

=

10— = I

™00

98

Tl
]

O e

=

I

!
@@ @
="

1

Dwg. No. 11250




. 11251

™00
o0
O
Dwg. No

21240FP

10-——bmw—

3
9
9
8




21630FP

Dwg. No. 11252

No.

REQ’D

— T ANOMM N

—
L
A Ll
L -
Sii
oL
— [T
T+
Ok,
z oo
S
= -
PFW [
El = e
ol e — —
1751 zZ2ZZ =z
. P s
rxxr ZBEEZE
< <€ [eNeoNoXe)
mmn Xxxxo
PN |
[eoNe] RN QR R ()
[eXe} L Bad bed e
et [ S R
o QO S |
Coz<<<<
ToLxxrrnx
S <<
T unooaon
]
= 00 FE D =MW
T NNOm TS
X3 ocomoocoo
=] Bl = il e
W
o o —
g2woroaZ-
8
MEQL41121221
o
=z o~
= ~
= —
al: o !
s, 27
Bloe F X
L Z-3 M
al | = ©
<+ I <~
SLE/A
XUFD7C
o .
O —
Zx_oFzk
TZeza F
— £ X
W
S0 204d
OOAUW_HO
oFEzZLT &
— &
ODV <+ O
o @
<3282 8
adlocoooo
ZIOO OO OO0 —
_LI. -
S| —
g8 M




No.
REQ'D

O
o~
P b
S
0L
= o
. 5
o>
z _IO
[a e
O L
= i
= x
R S :
ol = = e
= zzz
il oy 535>
(]

xx EFEXTE

< < [eReoNe)]

nm Xxro

a3 — 1 _3

88 wmom

= a3

O 4 J

00235E

zzX

L o< <

TZTunaaan
TD_In_ ~r
2R BORTY
aple2gees
Z|E=Z2Z22

L R
Hllvwe~wan

o U= =
o

2 O — — N — N —

— =g

N
b N
1< ~
= -
Q= ol
e, £

M

2me &

I £E=0Cw©
e < i :

YHowRE

XU_.rD7C

o P =z

—0ZEzx

zx 9QF =%

TWW"NHPB

I OoEo

5525288

O )

BTWNWHT
= &

o0 —
zdeg8z-2sx
<3S == 5
aSloooocool
ZIO OO0 —
T'..

S| —
U oM




Dwg. No. 11252

1| ==

8t

216 30FP

g

B——

|m -t

e A




S
— fd
NN

S
8

L / I / : l
i— D0 C! o O
1z
1
1 1 —— o5l
' 13 1
D= 1= -
3 /7 16 2 Y
F 4/ />/ 1
’]_
2
3 G ®
5 3 -

i 11 11

-

Rev. Description l Date !Appr By
Single Part TOLERINCES UNLESS -
XX B Lesler [ndustries lnc
" PO BOX B ~ Cambridge, NE 69022
Weldment KNo. Required Part Name:
FRONT ANGLE
Purchased Drawn by Sub—assembly:
Sra | - REVERSE MOUNT

Purchased Altered DQOLGZ/ZQ/ZOOO 6 O O O
Paint Color Scale Fila Namne

GRAY NONE \RS2000
- STEEL e e 11050




	page 1
	page 2
	page 3
	page 4
	page 5
	page 6
	page 7
	page 8
	page 9
	page 10
	page 11
	page 12
	page 13
	page 14
	page 15
	page 16
	page 17
	page 18
	page 19
	page 20
	page 21
	page 22
	page 23
	page 24
	page 25
	page 26
	page 27
	page 28
	page 29
	page 30
	page 31
	page 32
	page 33
	page 34
	page 35

